PARMA COMPANY

PARMA
ROLLA-HARROW

PARTS CATALOG

Manual Number 052197-R.H.

PO BOX 190 * 101 MAIN STREET
PARMA, IDAHO 83660

(208) 722-5116 * FAX (208) 722-6012



TABLE OF CONTENTS

INtroduction=———————mmmmm e e I

Warranty Policy-=-=-======————— e II

Disclaimer--=-——-——=—-—--—m—— e III
Check List-=-===-———==c-—mmmmmm e 0-1,
Maintenance & Field Adjustments-------—-—--—---—--—-—-- 1-0
Ring Roller Set-up----=-=—==——————————--mem———————————— 1-3,
Lubrication---—-———=-—c—cmmmmmm e 1-5
Tine Spacing=--—-=—==—-—-————memm e 1-7
Parts-----------—--———— e 2-0
Parts List----------—--—c e 2-1
Hardware--—-—-—-————-—-—s-cemm— o ————————— 2-4
Ring Roller Assemblies-—--—--—-———=---—————o——————w- 3-0
Cast Ring Quantities-------------—c—ee e 3-6
Crowfoot Assemblies-----——————-—e—coe—m e 4-0
Hub & Wheel Assemblies-----------------—cc-——we-- 5-0
Hydraulics & Cylinders------—-—=-—c--————ccc—c—cmo—o 6-0

Options—=-—-—===c——c—cc———mmm e m e 7-0



INTRODUCTION

This catalog has been prepared to provide you with the repair
parts breakdown information of your PARMA ROLLA-HARROW. We urge you
to study this manual carefully in order that you become acquainted
with those repair parts needed to assure correct operation of your
PARMA Rolla-Harrow.

When it comes to parts and service, keep in mind that your
dealer knows your implement well and is interested in your complete
satisfaction. Your dealer invites you to call him for your parts
and service needs both during and after the warranty period. We
encourage you to use genuine PARMA parts that are engineered and
designed for your Rolla-Harrow’s best performance.

We thank you for choosing a PARMA product and want to assure
you of our continuing interest in your satisfaction.




WARRANTY POLICY

PARMA COMPANY warrants to each purchaser from an authorized dealer of new equipment
manufactured by PARMA COMPANY, that such equipment is, at the time of delivery to such
purchaser, free from defects in material and workmanship under normal use, if serviced in
accordance with the recommendations of the Operator’s Manual. All PARMA COMPANY’S

farm equipment products are warranted for 120 days from the first day of use or 800 acres,

whichever occurs first. All PARMA COMPANY’S water and waste pump products are warranted

for one year from the date of purchase. Warranty on defective parts purchased by PARMA

COMPANY or produced by other manufacturers for PARMA COMPANY may be allowed only
after the approval of the vendor or manufacturer.

PARMA COMPANY’S obligation under this warranty is limited to repairing, or at it’s option,
replacing any part, that in PARMA COMPANY'S judgement, proved defective. Under the terms
of the warranty, PARMA COMPANY assumes no responsibility for labor or travel costs involved
in removal of defective parts, of installation of new parts, or of any shop supplies or service
charges.

All warranty claims are to be initiated through the authorized PARMA COMPANY dealer and
must be submitted within 30 days of the date of failure. PARMA COMPANY may ask for
defective parts to be returned to the factory; therefore, hold all warranty claim parts until advised
if the parts are needed by your dealer.

To make the warranty effective, the owner’s Warranty Registration Form must be on file at
PARMA COMPANY, Parma, Idaho at the time of receipt of the warranty claim.

DISCLAIMER OF ALL OTHER WARRANTIES
AND CONSEQUENTIAL DAMAGES

THE FOREGOING IS IN LIEU OF ALL OTHER WARRANTIES, WHETHER EXPRESSED'
OR IMPLIED, INCLUDING ANY IMPLIED WARRANTY OF MERCHANTABILITY OR
FITNESS FOR A PARTICULAR PURPOSE, AND THERE ARE NO WARRANTIES WHICH
EXTEND BEYOND THE DESCRIPTION OF THE PRODUCTS. THE LIABILITY OF
PARMA COMPANY IS EXPRESSLY LIMITED TO REPAIRING, OR AT ITS OPTION,
REPLACING ANY PART THAT IS RETURNED, TRANSPORTATION PREPAID, TO
PARMA COMPANY, PARMA, IDAHO, THAT IN PARMA'S JUDGEMENT PROVED
DEFECTIVE DURING THE WARRANTY PERIOD. NO REPRESENTATIVE OF PARMA
COMPANY, NO DEALER OR DEALER’S REPRESENTATIVE OR ANY OTHER PERSON
HAS AUTHORITY TO WAIVE, ALTER, VARY OR ADD TO THE TERMS HEREOF
WITHOUT PRIOR APPROVAL IN WRITING SIGNED BY AN OFFICER OF PARMA
COMPANY. PARMA COMPANY WILL NOT BE LIABLE FOR ANY OTHER EXPENSE,
INJURY, LOSS OR DAMAGE WHETHER DIRECT OR CONSEQUENTIAL, ARISING IN
CONNECTION WITH THE SALE OR USE OF OR INABILITY TO USE, ANY PRODUCT
OF THE COMPANY FOR ANY PURPOSE.



CHECKLIST

PRE-DELIVERY

After the machine has been completely assembled and lubricated,
inspect it thoroughly to be certain it is operating properly
before delivering it to a customer. The following checklist is a
reminder of points to inspect. Check off each item as it is found
satisfactory or after proper adjustment is made.

Check that machine is assembled according to assembly
instructions.

Check all bolts and nuts to be sure they are tight.

Make sure all bearing lock collars are set correctly
and tightened. (see pg.1-4)

Inspect and, if necessary, grease at all lubrication
points; making sure all bearings are taking grease. (see pg.1-0)

Check all moving parts for smooth operation.

Check to see that 4-bolt flange bearings are
positioned with the grease zerks up. (see pg.2-2)

Check to see that all hydraulic fittings and cylinders
are tight and free of leaks. (see pg. 1-0)

DELIVERY

Complete Delivery and Warranty Registration Forms, listing
serial numbers of machine.

Have dealer and customer sign form. Explain warranty
policy on Warranty Registration Form.

Show the customer how to operate the Rolla Harrow.
Explain adjustments. (see pg.1-6)
Explain the importance of proper lubrication.(see pgs.1-0,1-5)

Give the operator’s manual to the customer and ask him to
familiarize himself with all sections of it.

Explain to the customer that when the equipment is transported
0-1
(cont.)




CHECKLIST cont.

on a road or highway at night or during the day,accessory
lights and devices should be used for adequate warning to
operators of other vehicles per local regulations.

BEFORE EACH SEASON

Check all cast rings for breakage.

Check s-tine chisel points for normal wear.

Check all adjustable components for correct setting.

Perform complete lubrication of machine. (see pg.1-5)

With equipment operating, observe operation of moving parts.
Watch for faulty operation, overheated bearings, and unusual

sounds.

Perform daily checklist.

DAILY CHECKLIST

Remove all debris from s-tines, smoothing bar and rollers.

Lubricate at all lubrication points. (see pg.1-5)
Check for loose or missing bolts or parts.

Check for undue or excessive wear of parts.
Read safety precautions.

Read operating instructions.



MAINTENANCE AND FIELD ADJUSTMENTS

READ ALL OF THE INFORMATION CONTAINED IN THIS GUIDE
PRIOR TO USING YOUR ROLLA-HARROW, ALSO OBSERVE AND
ADHERE TO ALL WARNING AND OPERATING PLACARDS THAT ARE
PLACED ON THE MACHINE ITSELF, AS THESE CONTAIN VALUABLE
INFORMATION AS TO THE SAFE AND RELIABLE OPERATION OF
YOUR ROLLA-HARROW.

1. BEARINGS

When greasing the sealed Rolla-Harrow bearings, be careful
to watch the bearing seals. 1/2 pump of grease from a grease
gun should be adequate. Follow all lubrication instructions
(see pg.1-5) as this will enhance the performance and extend
the 1life of your Rolla-Harrow. Remember, over greasing is the
main cause of bearing failure.

2. HYDRAULIC COMPONENTS

Before operating your PARMA Rolla-Harrow, check all hydraulic
components and connections to make sure they are secure and
fitting properly. If for any reason you need to replace a
hydraulic cylinder or line, before reinstalling the component,
make sure the hoses/cylinders are free from any foreign
materials. If foreign material is in the 1line, rinse
thoroughly and blow it out to remove it.

If, after reinstalling the components, they do not work,
recheck to make sure everything is connected properly. If,
after checking, the hydraulic components still do not work
you may have air in the hydraulic lines. To release the air,
loosen one of the main tractor lines slightly, and then re-
tighten. You may have to repeat this process several times.
If the problem persists, check or replace the Quick Couplers.

If, after taking delivery of your new machine, one of the
hydraulic components is defective, immediately contact your
PARMA dealership to make arrangements for a replacement.

3. S-TINE TEETH
The S-TINES for your Rolla-Harrow are manufactured using

a high grade of steel. After forming and cooling, a shot
peened method is used to stress relieve them.

1-0
(cont.)




(cont.)

Under normal usage, the S-Tine teeth may last for several
years. However the reversible point will usually wear out
quicker.

For S-Tine spacing on 4-bar Rolla-Harrows
see pg.1l-7.

For directions on S-Tine depth adjustment see pg.1l-6.
4, ROLLER RINGS (HOE-N-PACK RINGS)

For information about Ring Roller direction set-up see
pgs.1-3 and 1-4.

After some usage of your machine, the roller rings will
wear, creating a gap on the roller tube. When this occurs,
simply add enough new rings to fill this gap. If you do not
add more rings to fill in the gap, your existing rings will
wear out at an accelerated rate and breakage will be more
frequent.

5. TONGUE ADJUSTMENT

When connecting your Rolla-Harrow to the tractor, make
sure the tongue can move freely up and down with the tongue
cylinder fully retracted.

After connecting the machine to the tractor, the hydraulic
cylinder anchor on the tongue should be level with the tongue
itself. If the tongue cylinder anchor 1leans toward the
machine, then you must adjust the tractor end of the tongue
pin.

In some conditions, soil will build up under this hydraulic
cylinder anchor on the tongue. When this occurs, remove the
buildup.

6. OPERATING INSTRUCTIONS

Under normal conditions (after plowing or discing) you can
pull your PARMA Rolla-Harrow through the field at speeds
up to émph.

It is also recommended that you remove the safety snap pin

(see pg.1-6 for instructions) while in the field.

1-1
(cont.)



(cont.)

7. ROLLA-HARROW DON'’TS

Do not use the tires and wheels on your Rolla-Harrow as
guage wheels while operating the machine in the field. They
are designed for transporting the machine only.

Do _not turn your Rolla-Harrow without lifting it
first. Failure to lift the machine while turning
causes excessive side thrust on rollers and
bearings, resulting in the breakage of parts.



OILYIGY A NITL0

NDLIYI 40 NITLTR310

d0-13S NOTLIAEIC
dATT0F ONTY MOSHVH-VTTON

“SCHN STVIOTAIONT
NV 0L ONIOW0DDY "3 o0 INRd
"NDLLII0 o3HLIT 135 38 AVW SETI

"NDILY IO
40 NOIL33310 1 3LIS04d0 Y HIFL L
ADH JDILON "NDILISOd Xvd FHL NI SONIY 3HL
SHOHS 37109 ov3d JHL 40 INTAVAD JHL NOILVLOd
40 NDILD3310 HL HLIN ONIOD 38 HIF3L
FHL ADH 3DTIO0N "NOILISOd 30H 3HL NI SENId
FHL SADHS 30 INDRS FHL 40 INTAVYD 3HL
MDAV YTI0d Yrvd ¥
ND ST NI L 11d30 SINIAVAD 353HL

(NADHS SY) "33TT0d dv3d 3L NO v
ONV 337703 INDH ND 30H OL dft 135 33
MOV FHL LV dN 135 38 LVHL ST
NI TV ‘3130 ISINEHID ST
31N

NILLYLGY ) NILBA0

NOLLYIO¥ 0 NOTLORI0
7
/
\ .
A & .
Y~ — —\THY
B
~——
%y |
? ~ .

ooooo



L81¢5 #1dd
dvdS

A3 T10d ONY INIdvd
_ NIFHL38 L4VHS HTI0Y J0ISLT
NO (££91¢5#) dF0VdS TIVLSNI

NOILYLO 14¥HS 40 NOTL133dI0
HL NI SSYTII INDOOT L3S SAVA
_ oV 1100 2007 HL 40 ONINGSOOT 0I0AY 0L
_ 31N

DR

S

)
S
7 DS ) s

NOLLYLOd L4vHS 0 NOILD3SI0




LUBRICATION




DESIRED TINE DEPTH IS AQUIRED BY MOVING THE
TOOLBAR CONTROL HANDLE (ITEM C) TO THE DESIRED
NOTCH IN THE TOOLBAR CONTROL RATCHET (ITEM A).

WHEN OPERATING YOUR ROLLA-HARROW IN THE FIELD,
THE SAFETY SNAP PIN (ITEM B) SHOULD BE REMOVED
TO PREVENT DAMAGE TO THE TINE BARS AND LINKAGES
IN THE EVENT OF THE ROLLA-HARROW BEING BACKED
UP WITH THE TINES DOWN.



I
e f o
|| - l I =<
11— | . h

(BOTH SIOES) SPACE AL

TINES e 16" =) T = ==
\ y 1 N
| !
‘ 13 m - T =4 - -
16 12 ?lf —] | - 1
| |
l =/ [ :é:E | [;\
:ﬁ:m
4-BAR TINF SPACING 4"
e
I I'z” +£]
| D il ( lEj__\/\
- N -
[
= [ ! IIINI II——I
1 by |
nr o | i !
# ' 7 | ! | + (2
£ 1 6 .
NOTE: % T ‘$ * ' '
N A 6" S-TINE SPACING i ! ! |
SETLP, THE THIRD TOOL BAR LN | [N I
HAS A S-TINE DN CENTER,
THE FOURTH TOOLBAR HAS THE Al ! o
FIRST S-TINE OFFSET AT 6 AND | i L
OIM AS FOLLOWED, THE S-TINES ARE ‘ ! | 1 i ]
SYMMETRICAL ON A 6" SPACING. ! N
1C* D

4-BAR TINE SPACING b




PARTS




NOTE:

ITEM 17 IS USED ONLY DN THE

POINT ALL GREASE FITTINGS
LP WHEN INSTALLING.

PARNA” COMPANY ROLLA-TARROW

16 FT THRU 24 FT ROLLA-HARROWS.




JAIN FRAME ASSEMBLY

o = = =
ERaEJm [SRIP!
N=E2R = 2L
2O O OO o O\
2|, LD L
M o
m.23 ™M c~ o
OOM1377
oo om o Lo
NN
=1 IR E NS E NN RN
2| WD L o

* [F)

— o< o sl
Elom S — B =
S Em U Lo
ol oy o ov oy O v oy
—l e Yo

'
Tgwjnuucdnl_

DS @ | =
n.k..wj_JJ_JJ_LJ__LJ/
~[cv ooy | oo T
—_—i o I

1
o e~ o~ 1
Bl oo o oo =t
I =sal =R s RN EN=a SN
ey oy ovoey ey T
—| DS DD Ly

—~—

os og

=L =T

P

~ o

= - —
=) > > g LJ
— O E =
E— DD T 5
= o= =05 O

—_— [ o i |

O=ca 0~

e [ O g o
T2 == [==gal
== [V R R R R
= = [ e R

[ e R e I W W [ o s |

' =T & — —

Mo ===

=== LLt LiJ

— e e X 2=

Ly — =3 = =

O D m o — —

=—==333

=0 EE ot

i}
1
2
3
4
5
b
7



PARMA ROLLA HARROW

HARDWARE LIST
ITEM
NO. DESCRIPTION
40 HEX BOLT:1"-8 UNC X 7 1/2
41 HEX BOLT:1"-8 UNC X 4
42 LOCK NUT:1"-8 UNC
43 HEX BOLT:3/4-10 UNC X 8 1/2
44 ROD END:3/4-10 UNC X 6
45 HEX NUT:3/4-10 UNC
46 LOCK WASHER:3/4
47 HEX BOLT:5/8-11 UNC X 2
48 HEX BOLT:5/8-11 UNC X 1 3/4
49 HEX BOLT:5/8-11 UNC X 3 1/2
50 HEX BOLT:5/8-11 UNC X 5 1/2
51 HEX BOLT:5/8-11 UNC X 1 1/4
52 LOCK NUT:5/8-11 UNC
53 HEX NUT:5/8-11 UNC
54 LOCK WASHER:5/8
55 FLAT WASHER:5/8
56 HEX BOLT:1/2-13 UNC X 3 1/2
57 HEX BOLT:1/2-13 UNC X 1 1/4
58 ROD END:1/2-13 UNC X 3 1/2
59 LOCK NUT:1/2-13 UNC
60 HEX NUT:1/2-13 UNC
61 LOCK WASHER:1/2
62 HEX BOLT: 5/8-11 UNC X 8




%,
X

HARDWARK




107 RING RULLER ASSY e

DESCRIPTION 2FT [I3FT | I4FT | ISFT [I6FT [ A7TFT | 18FT [ I9FT | 20FT |20 FT

ROLLER END PLATE 521490 | 521496 | 521495 | 521496 | 521496 | 521496 | 521496 | 521496 | 5214% | 5214%

10" ROLLER WELD 521863 | 521864 | 521865 | 521866 | 521867 | 521668 | 521869 | 521870 | 521871 | 521872

CAST RING (10-12-16) 521566 | 521966 | 521566 | 521566 | 921566 | 521566 | 521566 | 521566 | 521560 | 521560

CAST RING (10-12-17) 520590 | 521580 | 521590 | 521590 | 521540 | 521590 | 521590 | 521590 | 521590 | 521590

STUB SHAFT 521494 | 521494 | 521494 | 521494 | 521484 | 521494 | 521494 | 521494 | 521494 | S214%4

SPALER 5677 | 521677 | 521677 | 521677 | 521677 | 521677 | 521677 | 521677 | 521677 | 521677

o THE PART SHOWN IS LSED AS A
FRONT ROLLER ON THE 12FT, 14FT, [6FT,
AND 1BFT ROLLA-HARROWS. IT IS ALSD USED AS A
REAR ROLLER FOR 12FT THROLGH 21 FT.




NS

" RING ROLLER ASSY +

(ZX 150 )

[TEM OESCRIPTION RFT [ I3FT [ MFT [ISFT JI6FT [ I7FT [ IBFT [J9FT | 20FT |21 FI
1 ROLLER END PLATE 1447 | 21447 | 521447 | 521447 | 921447 | 521447 | 521447 | 521447 | 521447 | 521447
2 12" ROLLER WELD 521030 | 521931 | 521932 | 521933 | 521934 | 521985 | 921936 | 921937 | 52198 | 521939
3 CAST RING ( 10-12-16) 521592 | 521592 | 521592 | 521592 | 921592 | 521992 | 921592 | 521592 | 521592 | 521592
4 STUB SHAFT WELD 521456 | 521456 | 521450 | 521456 | 521426 | 521450 | 921436 | 921456 | 521436 | 521456
5 SPALER 1677 | 921677 | 521677 | 521677 | 921677 | 521677 | 921677 | 521677 | 521677 | 921677

o THE PART SHOWN IS USED AS A
FRONT ROLLER ON THE 12FT, 14FT, 16FT,
AND 18FT ROLLA-HARROWS.  IT IS ALSO USED AS A
REAR ROLLER FOR [2FT THROUGH 21 FT.




SAOSeVH-Y TI08 "1 #¢ HIMOAHL 14 81 HL ND
SeIT10d INDdS FHL 04 ST NMOHS 1aVd FHLex

LI8ICS | ———--- LBICS | - LISICS | ——-- LL81¢S RENN 6
SIS | - A SIS | - 11G1¢S L4VHS BNLS 3T 8
WovleS | —---— | WIS | - wovics | ——- yBy1¢8 LHS BNLS A1 L
18715 | ——- 1871¢G | - IBVICG | - [B71CG | €BddSIIY "NTHVAR L91/5] | 9
ByIS | - @IS | - 9Brics | -—-- 9BYIcS | SW OB SIvd 3LIFWH| S
06GI¢S | ——- 06SICS | ———- 0651¢G | -——-- 0651¢S (L1-21-01) INTY 13V) y
e e 9981 | - 99G1¢S | - 9951¢S (91-¢I-01) INTY 1SV] d
) BBICS | ——- 9.B1¢S | --—-- 01615 (BN 3T 01 ¢
96¥1¢S | ———— | %BFIcS | - %yics | - Jor1cs 31¥1d 0N AT !
Hvc| Idkc| dcc| H41¢) 1400 1461 48] NOILdIdIS30 WAL
00

"

Ad3TI0E L11dS ND
SLAVHS E1LS 3170 ND
038 AN 34V Se3vdS

LN

RRASSY dd TG ONTA-LT1dS INOAH 0




10" REA

RULLER ASSEMBL Y+

(TYP BOTH SIDES)

i

\%\

(TYP BOTH SIDES)

NOTE:
LP WHEN INSTALLING.

ITEM DESCRIPTION ZFT | 23FT [ 24FT | HF
1 ROLLER END PLATE 92149 | 521496 | 521496 | 5214%
2 10* SPLIT ROLLER 521876 | 521879 | 521880 | 521881
3 CAST RING (10-12-16) 521966 | 521566 | 521560 | 521566
4 CAST RING (10-12-17) 521590 | 521590 | 521590 | 521590
5 TAG ALONG ROLLER 922397 | 922397 | 522397 | 522397
b TAG ALING FRAME 522410 | 522410 | 522410 | 522410
7 HINGE BRACKET 022407 | 522407 | 522407 | 522407
B ROLLER MOLNT, REAR 521364 | 521364 | 521364 | 521364
g BEARING SPACER PLATE 521361 | 921361 | 521361 | 521361
p  [HOVBCRERE | 980020 | 980020 | 90020 | 980020
(1 |FLANGETTE PAIRS 90 MS | 521486 | 521480 | 521486 | 521486
2 |1 15/16" BEARING, GLISKPPB3 | 521481 | 521481 | 521481 | 521481
13 |OUTER STLB SHAFT 921494 | 921494 | 521494 | 521494
14 |INNER STUB SHAFT 521511 | 921511 | 521511 | 521511
15 |SPARR 51677 | S21677 | 921677 | 521671

{
//(D
]
<
| -
NOTE:

SPACERS ARE DNLY LISED
ON OUTER STUB SHAFTS
ON SPLIT ROLLERS.

POINT ALL GREASE FITTINGS

#THE PART SHOWN IS FIR THE REAR ROLLERS
ON THE 22 FT THROUGH 25 FT. ROLLA-HARRIWS.

3-3




12//

A1

FAR RULLER ASSEMBL Yox

(TYP BOTH SIDES)
il

\%\

(TYP BOTH SIDES)

| —

0
!
NOTE:

SPACERS ARE ONLY USED
(N OUTER STLUB SHAFTS
(N SPLIT ROLLERS.

NOTE:
POINT ALL GREASE FITTINGS
LP WHEN INSTALLING.

TTEM DESCRIPTION 2 [ 23FT | 24FT |5 F
[ [ROLLER END PLATE U447 | 521447 | 21447 | 521447
2 12" SPLIT ROLLER 521884 | 521885 | 521886 | 521887
3 CAST RING (12-14-20) 521592 | 521592 | 521592 | 521592
P I S RN D
5 TAG ALONG ROLLER 922397 | 522397 | 522397 | 522397
b TAG ALONG FRAME 522410 | 522410 | 522410 | 522410
7 | HINGE BRACKET 522407 | 522407 | 922407 | 522407
B |ROLER WO, RENR P14 | 52034 | 21364 | 52134 gt e
9 BEARING STACER PLATE 521361 | 521361 | 521361 | 921361
| BIGEEERN: | 080020 | 980020 | 980020 | 980020
Il |FLANGETTE PAIRS 90 WS | 521480 | 521486 | 521486 | 521466
12 | 15/16° BEARING, GlISKPPB3 | 521481 | 521481 | 521481 | 521481
13 |DUTER STUB SHAFT WELD 521450 | 921450 | 521456 | 521456
14 | INER STUB SHAFT WELD 521463 | 521463 | 521463 | 521463
I5 | SPARR 521677 | 521677 | 921677 | 921677

3-4




SAOSVH-YTI0d 14 #¢ HOMOAHL 14 8T HL ND
STI0Y INDdH FHL o4 ST NACHS Ldvd FHLwx

ST LT1dS NO
SLIVHS HI1LS 3100 NO
(38T AIND 38V SevdS
31N

LL31eS | - LITES | - R L1815 VS il
E1¢G | -—--—- T A £av1cS L3VHS BILS W B
9Sy1eS | - N 4GrlcS | --—— | 9GYICS L3S 8NLS ¥ L
18VI¢G | ——-- IBYICS | ——- 18715 | [BYICS | EBdasin ‘NI¥vaE L81/5T 1 g
BrIS | - Q@IS | —— @yiss | ——- g8y1cG | SW 06 Selvd L3NV 5
e | o p
CEGICS | - e A CB5I¢S (Oc-¥1-¢1) NIY 13V E
ge1cs | - yBIcS | ——- A 1S (3K T W21 4
LIS | ——— Lies | ——-- LIS | - LYV1S 31V 09 AT I
Hvep [dec) [ddc) d1¢] 1400 460 48] NOILdIdJS0 WALI
.j@
A A
_ _ _ _ _ Hﬂ g
b
B

FASSY d3 T Id INTe=111dS INDe ¢




PER ROLLA-HARROW ROLLER ASSEMBLY'’S

QUANTITY OF CAST RINGS

|

SIZE " FRONT - REAR FRONT SPLIT | REAR SPLIT
QTY. QTY. QTY. W/ TAG ALONG
‘QTY.
12 FT 60 60 @ mmm——— e
*%13 FT EXT 60 65 = mmmmm= mmeeee
14 FT 70 70 . =mmm—— . eme——-
*#*15 FT EXT 70 75  memmme= demeee
16 FT 80 80 0 mmmm—= e
*%17 FT EXT 80 85 = mmm—m== mmeeee
18 FT =~ = ===—m-m 90 85 0 mm——--
**19 FT EXT —--—---- 95 85 = —————-
20 FF = =——--- 100 95 = mm———-
*#%21 FT EXT -—----- 105 95 = =—m———e-
oY = T — 105 115
*%23 FT EXT  =—===== =————-- 105 120
24 FT = ——-mmm —meee- 115 125
#%25 FT EXT  ====== =—=——-o 115 130

.[l

3-6




FRONT CROWFOUT ASSEMBLY




REAR CRUNFUDT ASSEMBLY




HUB AND WHEEL ASSEMBLY




12 FT & 14 FT 7.60-15"
STANDARD HUB AND WHEEL ASSEMBLY

521565
ITEM PART
NO. OTY NO. DESCRIPTION
1 === 999982 6 HOLE HUB ASSEMBLY (ALSO INCLUDES ITEM 9 & 13)
2 1 521440 SPINDLE
3 1 990099 SEAL
4 1 990004 TAPERED ROLLER BEARING CONE
5 1 999995 WHEEL HUB WITH CUPS
6 1 990006 TAPERED ROLLER BEARING CONE
7 1 999965 FLATWASHER - 7/8
8 1 999960 CASTELLATED NUT - 7/8
9 1 999951 HUB CAP
10 1 999953 WHEEL 15"
11 1 999978 TIRE: 7.60 X 15", 8 PLY
12 1 999978-3 TUBE 15"
13 6 999955 LUG BOLT
14 ——= m————= ===
15 1 - HEXBOLT: 3/8-16 UNC X 3 1/2
16 1 - HEXNUT: 3/8-16 UNC
17 1 - LOCKWASHER: 3/8
18 1 - FLATWASHER: 3/8



12 FT & 14 FT 9.50L-15"
OPTION WHEEL AND HUB ASSEMBLY

521304
ITEM PART
NO. OQTY NO. DESCRIPTION
1 === 999982 6 HOLE HUB ASSEMBLY (ALSO INCLUDES ITEM 9 & 13)
2 1 521440 SPINDLE
3 1 990099 SEAL
4 1 990004 TAPERED ROLLER BEARING CONE
5 1 999995 WHEEL HUB WITH CUPS
6 1 990006 TAPERED ROLLER BEARING CONE
7 1 999965 FLATWASHER - 7/8
8 1 999960 CASTELLATED NUT - 7/8
9 1 999951 HUB CAP
10 1 999953 WHEEL 15" X 6 6-HOLE
11 1 999977 TIRE: 9.5L X 15", 8 PLY
12 1 999977-99 TUBE 15"
13 6 999955 LUG BOLT
14 ——= === ===
15 1 === HEXBOLT: 3/8-16 UNC X 3 1/2
16 1 - HEXNUT: 3/8-16 UNC
17 1 - LOCKWASHER: 3/8
18 1 - FLATWASHER: 3/8
19 ——= —————= ===
20 —_—— ———m—= e



16 FT & 18 FT 9.5L-15"
STANDARD HUB AND WHEEL ASSEMBLY

521315
ITEM PART

NO. OTY NO. DESCRIPTION

1 —-- 999981 8 HOLE, HUB ASSY. (ALSO INCLUDES ITEMS 9 & 13)
2 1 521328 HEAVY DUTY SPINDLE

3 1 990094 SEAL

4 1 990000 TAPERED ROLLER BEARING CONE

5 1 999964 WHEEL HUB WITH CUPS

6 1 990002 TAPERED ROLLER BEARING CONE

7 1 999965 FLATWASHER - 7/8

8 1 999960 CASTELLATED NUT - 7/8

9 1 999952 HUB CAP

10 1 999986 WHEEL: 8 HOLE x 15

11 1 999977 TIRE: 9.50L-15, 8 PLY

12 1 999977-99 TUBE 15"

13 8 997905 LUG BOLT )

14 === mmm——— —meee

16 === mmmmemm mem—ee

16 1 —————- HEXBOLT: 3/8-16 UNC X 3 1/2

______ LOCKWASHER: 3/8

1

17 1 - HEXNUT: 3/8-16 UNC
1
1 - FLATWASHER: 3/8



16 FT & 18 FT 11L-15"
OPTION HUB AND WHEEL ASSEMBLY

521314
ITEM PART
NO. QTY NO. DESCRIPTION
1 --= 999981 8-HOLE, HUB ASSY (ALSO INCLUDES ITEMS 9 & 13)
2 1 521328 HEAVY DUTY SPINDLE
3 1 990094 SEAL
4 1 990000 TAPERED ROLLER BEARING CONE
5 1 999964 WHEEL HUB WITH CUPS
6 1 990002 TAPERED ROLLER BEARING CONE
7 1 999965 FLATWASHER - 7/8
8 1 999960 CASTELLATED NUT - 7/8
9 1 999952 HUB CAP
10 1 999986 WHEEL: 8 HOLE X 15"
11 1 999940 TIRE: 11L-15, 12 PLY
12 1 999974-99 TUBE 15"
13 8 997905 LUG BOLT
14 ——— mm=—== me=ee-
15 ——— ——m=e— me—ee-
16 1 - HEXBOLT: 3/8-16 UNC X 3 1/2
17 1 - HEXNUT: 3/8-16 UNC
18 1 - LOCKWASHER: 3/8
19 i - FLATWASHER: 3/8
20 ——— =m==—== | mmee--




20

PART

AND 24 FT 11L-15"

FT, 22 FT,
STANDARD HUB AND WHEEL ASSEMBLY
521313
DESCRIPTION

NO.
999981
521328
990094
990000
999964
990002
999965
999960
999952
999986
999940
999974-99
997905

8-HOLE, HUB ASSY (ALSO INCLUDES ITEMS 9 & 13)

HEAVY DUTY SPINDLE

SEAL

TAPERED ROLLER BEARING CONE

WHEEL HUB WITH CUPS

TAPERED ROLLER BEARING CONE

FLATWASHER - 7/8
CASTELLATED NUT - 7/8

HUB CAP

WHEEL: 8 HOLE X 15"
TIRE: 11L-15, 12 PLY

TUBE 15"
LUG BOLT

HEXBOLT:
HEXNUT:

3/8
3/8-

LOCKWASHER:
FLATWASHER:

-16 UNC X 3 1/2

16 UNC
3/8
3/8



HLTCH OPTIONS

R
o
a

5

CATEGIRY 3 CATEGLRY 2
521104 221103

Y
|

.

- 0

O ) |

CATEGIRY 4 TONGLE (LEVIS
521102 221448

O
o)




S TIVATAR
ROYAVH VTT0d

1417 dvl ONTHLOONS

11T HILH 117 TH3HM




4-BAR HYDRAULIC TINE BAR CONTROL

ITEM PART

NO. NO. DESCRIPTION

1 521240 TOOLBAR CONTROL CLAMP, HYDR.

2 521260 TOOLBAR CONTROL LINKAGE

3 521495  TOOLBAR CONTROL CLAMP

4 521258 CYLINDER MOUNT CLAMP

5 998903 HYDR. CYLINDER: 3 X 8, O-RING PORTS
6 = ————— ROD END: 3/4-10 UNC X 6

7 em——— ROD END: 1/2-13 UNC X 3 1/2

8 521513 TOOLBAR CONTROL CLAMP




ITEM PART

NO. NO.

1 521240
2 521237
3 521495
4 998903
5 | mem———-
6 @ o e—————
7 2 m——————
8 | m—me—-

2-BAR HYDRAULIC TINE BAR CONTROL

DESCRIPTION

TOOLBAR CONTROL CLAMP, HYDR.
CYLINDER MOUNT CLAMP

TOOLBAR CONTROL CLAMP

HYDR. CYLINDER: 3 X 8, O-RING PORTS
ROD END: 3/4-10 UNC X 6

ROD END: 1/2-13 UNC X 3 1/2
HEXBOLT: 3/4-10 UNC X 9

HEXBOLT: 1/2-13 UNC X 4 1/4




4-BAR
PRT. #

521502
521135
521614
521170
521270

521564

OTHER ROLLA-HARROW OPTIONS

2=BAR
PRT. #

521502
521135
521140
521170
521270

521564

DESCRIPTION

FRAME EXTENDER

LEVELING BAR EXTENSION

GRAIN DRILL HITCH

HARROW HITCH

WARNING LIGHT KIT

H.D. LONG S-TINE




